

TEST REPORT (AL03)

Test Method: ASTM D-1000; PSTC-6; PSTC-7

Test Condition: 23.5 °C, 65%R.H.

Product	Unit	Test Results
Properties		
1.Total Thickness	μm	240 ; 240
2.180°Peel Strength	kg/width	0.85 ; 0.90
3.Rolling Ball Tack	14#/cm	2.0 ; 2.0
4.Unwinding Force	g/width	1061 ; 1030
5.Tensile Strength	Kg/width	40 ↑ ; 40 ↑
6.Elongation	%	3 ↑ ; 3 ↑
7.Flammability(UL-510)	sec	60 ↓
8.Heat Resistance (250°Cx30min)		Pass